S

BY FLEETWQOD.

Coleman and the Coleman Parallelogram are registered trademarks of the Coleman Company,Inc,,used under license.




TABLE OF CONTENTS

DESCRIPTION PAGE
Adr conditioner Kits ..ccvviivevevineviineeesssreseresseones 8
Battery mount Kit ....c.oovovrvviiieninriccriniinsiens 12
Bed shelf component parts .........ccccovererrerennne. 7
Canopy cComponent PATtS .......cceecerevereereerneerens 7
Cross bar KitS .oooveecviiivvninnnens st seesnenes 10
Deck bar kit (3369 Santee) ........cconrervnirnernene. 10
Deluxe add-a-room components ............co.covene... 6
Electric brake package & component parts ....... 5
Furnace Kits ..coovevecveiviniiiics s esssae s 2
Hot water KitS ..vecveercericiceeer e 2
Outside drain hose kit .........cvornveenn.. Ferereeriaeen 4
Outside shower kit components .........c.eeevveenenn 3
Power lift component parts .......ccoceevevvievnninne. 13
Reading light components ...........cocoevivevivevrinne 4
Refrigerator kit component parts ..........c.ocevvne.n.. 3
Screen room component parts ......eeeeerveeeierennnnns 6
Table (portable) ..ooovvveiniii e 12
Vanity mate component parts .....c...ooovevvreerernene 9
Wardrobe rack (3369,70,75) ...ooveeevcrenennnnn. 4
Yakima component parts ..........oeeeeveevereerireeens 10,11

Furnace - Hydro Flame #7916-11 .. 800/825-4328 U.S.
800/831-7531 CAN.

Refrigerator - Norcold #323 ........... 800/543-1219

Water heater - #5031E .................. 423/775-2131




1999 ACC.

“SSORY REPAIR PARTS

4754A9051 Outside Shower Kit Components |

Code

OO 3 ON A B LD B

10
i1
i2

Part##
4714-038
4714-338
4356000026
4731-3058
474182381
4741D96568
4747-2558
4750-5861
4741-9068
4741B2071
4746A3761
4750-2951
4750A2961
4755-393
4755A147
4756-693
4757A055

Description

3/8" h.p. hose (sold/foot)

3/8" hot water hose (sold/foot)
7/16" x 1/8" foam tape {sold/foot)
adjustable hose clamp x8

3/8" barbed tee x2

expansion rivet m25 "white"
expansion rivet m25

shower hatch assy.

swivel elbow x2

shower diverter

shower head w/bracket
shower hatch door & frame
lock wikey

5/8" screw x4

shower hose cover

h.p. hose retainer.

0.8, shower cover

4753C6841 Refrigerator Kit Components
Code Part#

4716-075
4745A3961
4746-178
4747-2558
4747C8321
4747C8331
47538914
47538915
4754-265
4752-272
4754-916
4754A608
4754C266
4754C267
4756-218
4756-219
4756-259
4756-260
4756-807

Description
screw x6 (1103B0806)

trox head screw m50
escutcheon 3/8"

expasion rivet m25

upper refrigerator vent
lower refrigerator louvered door
wood baffle 3351,94
wood baffle 3351,94

dry wall screw x4
horizontal baffle

wire cover

gas line assy,

wood baffle 3388,89,96,97
wood baffle 3388,89,96,97
wood baffle 3369,70
wood bafile 3369,70

wood batlle 3378,81,95
wood baffle 3378,81,95
white caulking




1999 ACCESSORY REPAIR PARTS

Note: For Replacement F ufnace Or Repair Parts On Model # 7916-11
Please Call - 800/825-4328 U.S. / 800/831-7531 Canada

HTR/KIT C - 3375,94,69,70

HTR/KIT D - 3388,89,96,51,81,91,78,95,97

Note : Parts Marked W/ * Used On HTR/KIT D Only

Furnace Kit Components Code Part# Description
Code Part# Description 15 *4741A925 2" x 2" wood block x2
1 1103B0806  screw x6 16 *4741B9471  vent kit "long" §"
2 4716-063 screw x4 (1103E1008) 17 4746-178 escutcheon 3/8" OD x|
3 1103B1032  screw x4 18 4747-8391 thermostat brkt, & plastic base
4 1201-8658 clamp x4 19 4749-678 gas line assy, "short"
5 1201-3708 clamp x2 20 4749A617 heater box (wood)
6 1202B0268  washer x2 21 4750A6421  heater harness (3 prong)
7 1203-8641 rivet x6 m25 22 4750A6431  thermostat hamess (3 prong)
8 1203-8741 rivet x4 m25 23 4752-8131 vent kit “short" 2 1/2"
9 1215-1771 3/8" flared tee x1 24 4752-8461 thermostat
10 1215-2418 3/8" flared nut x4 25 4755-6775 farnace shelf assy.
I 1215-516 3/8" elbow x1 26 4755-689 gas line assy. 31"
12 1216-208 yellow wire connector x3 27 4755-690 furnace shelf assy.
i3 4350000029 172" putty tape 2.5" (sold/foot) 28 4756-620 furnace shelf assy,
14 4739.1258 172" split bushing x1
4753C6741 Hot Water Kit Components Code Part# Descrintion
Lode FPartd Description 22 4734-2388  conmector x4
4716-081 screw x10 (1103E0608) 23 4737-8483 serew x12
2 4716-063 screw x20 (1103E1008) 24 4738-3088 SCrew x2
i i ;835 ;gég sorew ;g 35 4739A5696  gas line assy, x|
" . 26 4741-9063 swivel elbow x4
5 4716-061 2" tapping screw x2 (1103B1032) 27 47414975 2" % 2" wood biock
6 I03E0616 1" tapping serew x2 28 4741B2381 /8" barbed tee x4
g gggi‘%‘s S ’;21 29 4741B2391  3/3" barbed elbow x6
9 1201-8738 318" clamp x14 30 4741C2361 3/8" barbed drain tee valve x2
10 1215-1778 fared tee x1 31 4741C2371 3/8" x 1/2" elbow x2
1 1215-5168 elbow x2 32 4741C5571 electric water pump
12 1213-1508 barbed loe x6 33 4745-5946 1/2" gas line 70"
" i 34 4745E2741 mixer faucet "chrome"
13 4350000022F  1/2" x 1/4" foam tape §' {sold/foot) 35 4746-178 escutcheon 3/8"
14 4350001999P  trim tape Grand Tour (sold/foot) 16 4746-3778 fuse hoider
15 4714-038 3/8" h.p. hose (sold/foot) 37 4747-2558 expansion rivet m25
16 4714-338 3/8" hot water hose (sold/foot) 38 AR s Alterxl
17 43500000282  1/8" x 5/8" white butyl tape (6' pc.) 39 4750-342 1 water heater "Suburban"
18 4716-1331 water heater door 40 4750-922 172" x 1/2" mpt elbow x2
19 4716-2341 faucet nut, barb & seal pkg. x4 41 4753-8711 faucet plate xFl)
20 4731-3058 adjustable hose clamp x38 42 4755-482 brass igsert coupling x2
21 4733C4981 rocker switch 43 4755-598 water pump shelf assy.




1999 ACCESSORY REPAIR PARTS
/,1 _

1]

(]
%D

]
./

Rate Code Part#
i 4710-2681

1203-8651
2 4747A5461

4741C9368
3 4741C4451

4741C9368

Flat 4747B5451 Wardrebe Rack - 3369,70,75

Description
stop button m3

rivet m25

wardrobe bracket x2
screw (x2 per bracket)
conversion bracket x2
screw (x3 per bracket)

Flat  4749C6431 Reading Light Components
Rate Code Part# Description
1 4714H0891 lens
2 4749-9641 gripper clip m2
3 Note: this item not sold seperately
o
1 fg
i o El
o . ‘;’Q\; o

Flat
3

e 50"

1

40

Outside drain hose kit
Code Part# Description

1
2
3

4060012503P  drain hose (10" pe.)
4757-0861 etbow,nut & washer
4730-500 hose clamp x2

4




1999 ACCESSORY R

-

v

“PAIR PARTS

3 7 8

5 |

Flat Rate .50 Per Side

Electric Brake Pkg. 7 x 1 1/4" (4714H2011)
Flat  Electric Brake Pkg. 10 x 2 1/4" (4714J2011)
Rate Code Partfi . Description
.50 1 4733A3521 7" brake assembtly (right hand)
50 4733A3531 7" brake assembly (left hand)
.50 4716-6251 10" brake assembly (right hand)
.50 ) 4716-6261 10" brake assembly (Jeft hand)
.50 2 4714A2201 grease seal x1 md
.50 3 4716-1101 7" bearing, race & seal pkg.
50 4716-1451 10" bearing, race & seal pkg.
30 4 4716A1071 7" hub & drumx2
30 4716-1431 10" hub & drum x2
.05 5 4747A9528 lug nuts x5
.10 6 4714-3068 slotted spindle nut x1
A0 7 1204-1268 cotter pin x}1
.05 8 4714B0621 dust cap m4

Fiat  Electric Brake Components

Rate Code Part# Description

1 *4714A2461 anchor post clip m2

2 *4714A2411 retractor spring
40 3 *4714B2071 7" x 1 1/4" brake shoe (set)
40 4716-2871 10" x 1 1/12" brake shoe {set)
40 4 *4714D2451 7" magnet,spring & clip pkg.
40 4716-2881 10" magnet,spring & clip pkg.
30 5 *4714B2471 retainer clip m2

6 *4714A2101 adjusting screw spring

7 *4714A2041 adjusting screw

8 *4714A2841 it. &.1t. lever arm pkg.
30 9 *4714B2421 magnet housing spring

{part not shown)

*Note: parts used on 7 x 1 1/4" brake only refer to Dexter Axle
for 10 x 2 1/4" brake components - Phone 219/295-1%00




1999 ACCESSORY REPAIR PARTS

4716-2611 Hardware Pkg. 12',10" & 8§ 1/2' Models
4716-2621 Hardware Pkg. 8' Models

Delux Add-A-Room/Screen Room Components

Code Part# Description

1~ 4724A2558 10" hook stake (plastic)

2 472004021 lashing hook mé -

3 4733-4138 tek screw

4 4350000005F  velcro hook adhesive back (slod/yard)

5 4716-1961 .entrance zipper & pull package
1225C4181 #9 zipper pull

6 4724-7941 storage bag x1

7 4060000045F  1/4" shock cord (sold/foot)
4724-2011 shock cord crimp mi0
1226-1228 #3 brass grommet w/teeth

8 4753A8631 1" x 16" velstick hook strip (black) x!

9 4716-4581 zipper adapter x2'

991

Delux A(l(l A Room Replacement Panels E
E Model Front Left Right Rear Wheel!

g Skirt Well Flap
| |Taos 4716-7961 |4716-7981 [4716-7991 [4716-7971 |none

| |Santee  [4716-7901 [4716-7881 |4716-7891 [4716-8011 |4716-4011
| |Redwood |4716-8021 [4716-7941 [4716-7951 |4716-8031 [4716-4011
| [Sea Pine [4716-7901 |4716-7881 |4716-7891 |4716-8011 |4716-4011
i |Santa fe [4716-7901 [4716-7881 [4716-7891 |4716-8011 |4716-4011
Cheyenne [4716-7901 |4716-7881 |4716-7891 [4716-8011 |4716-4011
Nevada |4716-7901 [4716-7881 |4716-7891 |4716-8011 |4716-4011
Utah 4716-8001 |4716-7881 |4716-7891 [4716-7861 |4716-4011
| |Mesa  [4716-8001 [4716-7881 [4716-7891 |4716-7861 |4716-4011
Sun Valley|4716-8001 |4716-7881 |4716-7891 [4716-7861 |4716-4011
Westlake |4716-8001 |4716-7881 |4716-7891 [4716-7861 [4716-4011
| |Bayside  [4716-8001 [4716-7881 [4716-7891 |4716-7861 |4716-4041
| [Niagara _[4716-8001 |4716-7881 {4716-7891 |4716-7861 [4716-4041




1999 ACCESSORY REPAIR PARTS
e ey

ke /R w
‘ 11
12
/—

Self-Storing Canopy Components . 8
Code Part# Description ' Code Part# Description
1 4723B5291  rafter pole m3 7 4749A2271 8 canopy support
4734-6708 spring assembly 4754-8971 8 1/2' canopy support
2 8470-1728 black pole pin m10 4747C9841 10" canopy support
3 4751-8191 crutch cap m3 4752C8251  12' canopy support
4 4064700489F  pvc vinyl seal (sold/foot) 8 §460A1431  poly rope (10 1/2' pe. pkg.)
5 6650500130F  chain zipper (sold/yard) 9 472483931 rope adjuster (wood) m2
122 5-4461 zipper pull m5 10 4724- 2558 12" hook stake (plastic)
6 4714A3821 &' canopy bad 3375 11 4737F5971  pole assembly
4714B2681 8 1/2' canopy bag 3370 8470-1748 red cap m2
4714A3831 10 canopy bag 3369,88,89,96,97 4734-6708 spring clip
4714-8251 12' canopy bad 3351,81,94,78,95 12 4737B4258  end cap
13 4720A2361 rod & pal nuts
120iB7071 pal nut mé
7 /— 10

4758-5261 Bed Sheif Kit Components- All Except 3375
Note: Shelf Not Sold Searately
Code Partif Description
i 4757-0941 white viny! end cap x2 ,
2 4754A481 5/32" x 2 1/2" support rod x2
3 4734G5211 cable assembly x2
4751-3431 nylon spacer x2, m4
1203C8751 rivet x4, m25
1202B2698 7/32" x 5/8" washer x2




e

L E] = - q

&L

Er

A

=L
LI —

1 3 N————
U

473778091 A/C Brace kit - 3375 Taos 3_ =
4716H8091 A/C Brace Hardware Package
Note: Package Includes Items Marked W/Asterisk *

Code Part# Description

1 4747A8901 roof brace x2
*1212-012 grommet x 1
*4744-131 grommet x4

4350000022F  foam tape (sold/foot)
2 *4747A6951 mounting bracket x4
*4746B0538 machine screw x4 - 1/4" x 1 1/2"
*4747-2328 sealing washer x4 (rubber)
*4749A1098 painted washer x4
*4747A1118 boit x4 - 1/4" x 1"
*4749A2121 channel extrusion x4, m4
4 4748-6591 power cord (not shown)
*4739-4151 nylon clamp x3,m4
*4741C9368 screw x3
* 120282698 washer x1
*4723-3378 velero strap x1
*4744A1301 shear pin x1 m10
*4741B9658 expansion rivet x9 m25
*4752-244 AJC decal
*4752-245 top trim
*4350000032P 1 3/4" putty tape (5' pc. pkg.)
*4350000295F  double stick tape {sold/foot)
*4350000058F  foam tape (sold/foor)

(8]

4755-8581 A/C Installation Kit Components- 3369,70 4755-8571 A/C Installation Xit Components- All ABS Tops
Code Part# Deseription Code Part# Description

1 1212-013 grommet x1 1 4756-8171 wire cover top & botttom
2 4350000058F  foam tape (sold/foot) Note: cover supplied w/mounting tape
3 4748-6591 power cord 2 4748-6591 power cord

4 4739-4151 nylon clamp m4 4 4739-4151 nylon clamp x4, m4

5 474189653 expansion rivet m25 5 4741B9658 expansion rivet x5, m25
6 4752-244 caution decal x1 6 4752-244 caution decal x1

7 4723-3378 velero strap x| 7 4723-3378 velcro strap x1

3 1202B2698 washer x4

9 4745-3968 painted screw x3

10 4749A2121 channel extrusion x4, m4

11 4752-245 top trim x1




1999 ACC

4

J

ESSORY REPAIR PARTS

4

4757B6741 - Vanity Mate Component Parts

Code

[~ JRVERE S R

=23

Part #
4754-9581
4757-0161
1201-6201
474502951
4744-8301
4734C1861

4741D96568

4756-8421
4757-0151
4757-0121
4741D96568

Description

plastic tray x2

mirror

wing nut

I-bracket x2

nylon spacer x2

painted rivet m25

(rivet brkt. to vanity mate)
painted expansion rivet m25
(rivet vanity mate to ceiling)
tube cap x2

towel bar

storage bracket (riveted to ceiling)
painted expansion rivet m25




[ .

(

(L]

1999 ACC,

SSORY REPAIR PARTS

I

b U

__ _2j Ij —

1

— g

7

B

| 9

4755A6691 Double Crossbar Kit (All except 3375)
4742B9091 Double Crossbar Kit (3375 Taos only)

Code
i
2

3
4

Lh

Cross Bar Kit Compoenents

Part #
4753-3701
4742-9111
4743-3391
4741A9161
4742B9%151
4753A3681

4350000059F 2" tacky tape (10" pc. package)

1200E2668
1200E2181
4755-2651
4742-9191.
1203-8651
4753-3671
4753-3761

Description
crossbar x2 84" (24 except 3375)

crossbar x2 80" (3375 only)

crossbar end cap x2

hex head tek screw m10

crossbar riser w/tek screw x4 (3375 only)
crossbar riser w/tek screw x4 (all except 3375)

1/4" x 1/2" carriage bolt x8 (3369,70,75)

1/4" x 2 1/4" carriage bolt m4 (all ABS tops)
acorn nut w/washer m2

offset mounting plate x4 (3369,70,75)

rivet m23

mounting plate x4 (all ABS tops)

crossbar pad x2 (all except 3375)

4758-5301 - Front Deck Bar Kit 3396 Santee

Code Part# Description

1 4755-4741 deck bar gasket x4
2 4756-834 nylon spacer x4

3 4758-5411 deck bar x2

4742-9021 boat mounting brackets "Yakima"

Code Part# Description

4716Y2271 carriage bolt 5/6" x 2 1/4"

This item not sold separately must order 4742-9021
4716Y2421 flat washer 5/16"

4716Y2411 lock washer 5/16"

4716Y2291 hex key 5/16"




8

4742A9001 Frame Mount Bike Carrier "Yakima"

Code Part#
4716Y2251
4716Y241!
471672421
4716Y2261
4716Y2321
4716Y2311
4716Y2271
4743-4281
4716Y2291

~ Oy R W R

_—— A O
—

4716Y2431

Description
carriage bolt 5/16" x 1"

lock washer 5/16"

flat washer 5/16"

wing nut 5/16"

rim adapter m2

wheel strap x2

carriage boit 5/16" x 2 1/4"
snap around m2

hex key 5/16"

Note:Must order from Yakima

52" wheel tray

4742-9031 Cargo Basket "Yakima"
Note: basket not sold separately

Code Part #

1 4716Y2271
2 4716Y2451
3 4743-4281
4 4716Y2291

Description
carriage bolt 5/16" x 2 1/4"

anchor clip
shap around m2
hex key 5/16"

11




1999 ACCESSORYIREPAIR PARTS

-

.....

{
.

Fy
Flat  4753C6781 Battery Mount Kit
Rate Code Part# Description

| 4746C9001 battery pan

2 4755A1751 battery bracket x2

3 4738A0898 bolt x4

4 1200E1268 bolt x4

1202B0438 washer x4
1201E6038 lock nut x4

5 474985531 wire hamess w/circuit breaker m2

6 4751-4811 " 15 amp circuit breaker

7 4746-4338 caution decal (item not shown)

@ D) )
o .
*_5
Flat  4753B6901 Portable Table Components
Rate Code Part# Description
1 4754A6871 table leg assy.
2 4752-0551 end cap m2
3 4754A4771 table top 32" x 16"
- 4 4060400089P  t-mloding (14" pc. pkg.)
= 5 4749-9641 gripper clip m2
4737-8478 screw x4
=L )




1999 ACCESSORY REPA

@)Dx::{j ;

2y,

10

o

Note: For repair parts not listed please contact Atwood Mobile Products
at 815/877-5700 - MODEL # 70080 Roof Lift System

Code
1
2

b [ = N NG %

— D O

Part #
4716-3071
4756-8301
4751B3671
4744A1301
4750A2421
4756-8441
4750A925]
4756-8591
4756A8601
4714-5061
4714-5041
4714-5051

Power Lift Kit Components

Description
mounting plate {all)

coupler bushing (not included in kit)

thrust nut (98 & prior G.T.)
shear pin m10

thrust nut bearing (not included in kit)
bearing housing square spacer (99 G.T.)
bearing housing (not included in kit)

shaft spacer (99 G.T))

shaft spacer (99 G.T. E.)
power lift relay (all) -
remote w/mono cable jack
gear housing cover "plastic”
(99 G.T. & prior destiny)

Code

i1
12

13

Part #
4756-2358
4749C5531
4751-4781
4739E2908
4739-2918
1201-8708
1203-8651
4746-094
4746-093
4756A861
4755-4841
4733-2741
4734-3778

Description
1 1/4" hex head bolt x4 (all)

battery hamess w/50 amp breaker
50 amp breaker

screw cap "white" m10
screw cap washer m10
rubber coated clamp x3

rivet x3 m25

brown squeeze connector x2
vellow squeeze connector x2
relay mounting template x 1
pry-out plug "black” x {

2" snap bushing

1" black wire bushing x2

13




